
  

  
 

CORK COUNTY COUNCIL 
WATER SERVICES WESTERN DIVISION 

Courthouse 
Skibbereen 

Co. Cork 
 
 

 
Skibbereen Agglomeration 

Wastewater Discharge 
Licence Application 

 
 
 
 

Application Form 
22nd September 2008 

 
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:58:35



    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:58:36



WWD Application Form Version 6/08 

This is a draft document and is subject to revision. 
[...]
It is anticipated that the Main Pumping Station interim arrangement will be 
operational by August 2008, and may continue to operate as such for up to two 
years, pending completion of the treatment plant.  The Collection System 
contract is currently on schedule and is due for completion in early 2009. 
 
Attachment B10 contains the Cork County page of the WSIP, which shows the 
estimated cost of the project as €20,000,000. 
 
Attachment B.10 should contain the most recent development programme, 
including a copy of any approved funding for the project and a timeframe for 
the completion of the necessary works to take place.  
 

Yes No Attachment included 
 

  

B.11 Significant Correspondence 

 
Provide a summary of any correspondence resulting from a Section 63 notice 
issued by the Agency in relation to the waste water works under the 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:58:37



 

MCW0538Pd001_applicationformv6  Page 26 of 68 

Environmental Protection Agency Acts, 1992 and 2003, as amended by Section 
13 of Protection of the Environment Act, 2003. 

 

The following is a summary of correspondence resulting from Section 63 notices 
issued by the Environmental Protection Agency to Cork County Council in 
relation to the waste water works, under the Environmental Protection Agency 
Acts, 1992 and 2003, as amended by Section 13 of Protection of the 
Environment Act, 2003.  The following summary is not repeated in Attachment 
B.11. 

 

Item Date  Ref.  Description 
1 11/09/06 PAE2006/369 Letter from EPA to Cork County Council re: 

Serious Pollution in River in Skibbereen. 
2 02/09/06 PAE2006/369 Letter from Cork County Council to EPA re: 

Serious Pollution in River in Skibbereen. 
3 12/09/07 PAE2006/369 Letter from EPA to Cork County Council re: 

Wastewater Treatment in Skibbereen. 
4 8/11/07 PAE2006/369 Letter from EPA to Cork County Council re: 

Wastewater Treatment in Skibbereen. 
 
Attachment B.11 should contain a summary of any relevant correspondence 
issued in relation to a Section 63 notice.  
 

Yes No Attachment included 
 

  

B.12 Foreshore Act Licences. 
 
Provide a copy of the most recent Foreshore Act licence issued in relation to 
discharges from the waste water works issued under the Foreshore Act 1933. 

 
The Department of Communications, Marine and Natural Resources issued a 
letter to Cork County Council in August 2005, approving the grant of a 
Foreshore Licence for Skibbereen Sewerage Scheme.   
 
The specific conditions of the licence have been agreed and Cork County Council 
is currently awaiting the issue of the Foreshore Licence proper.    
 
Attachment B12 contains documentation relating to the Foreshore Licence, 
granted in respect of the discharges from the Skibbereen Sewerage Scheme. 
 
Attachment B.12 should contain the most recent licence issued under the 
Forsehore Act 1933, including a copy of all conditions attached to the licence 
and any monitoring returns for the previous 12-month period, if applicable. 
  
Attachment included 
 

Yes No 

   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:58:37



 

MCW0538Pd001_applicationformv6  Page 27 of 68 

SECTION C: INFRASTRUCTURE & OPERATION 
Advice on completing this section is provided in the accompanying Guidance 
Note.   

C.1 Operational Information Requirements 
Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps, (site plans and location maps, process flow diagrams), and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the 
aquatic environment. Maps and drawings must be no larger than A3 size. 
 

C.1.1 Storm Water Overflows 
 
For each storm water overflow within the waste water works the following 
information shall be submitted: 
 

• An assessment to determine compliance with the criteria for storm 
water overflows, as set out in the DoEHLG ‘Procedures and Criteria 
in Relation to Storm Water Overflows’, 1995 and any other guidance 
as may be specified by the Agency, and  

• Identify whether any of the storm water overflows are to be 
decommissioned, and identify a date by which these overflows will 
cease, if applicable. 

 
C.1.2 Pumping Stations 
 
For each pump station operating within the waste water works, provide 
details of the following: 
 

• Number of duty and standby pumps at each pump station;  
• The measures taken in the event of power failure;  
• Details of storage capacity at each pump station;  
• Frequency and duration of activation of emergency overflow to 

receiving waters.  Clarify the location where such discharges enter 
the receiving waters. 

 
 
 
C.1 Operational Information Requirements 
 
Skibbereen Wastewater Treatment Plant is to be located on a North facing slope 
facing the River Ilen, in the townland of Coronea.  The site is located 
approximately 700m from the N71 to the West of the town, to the east side of 
the Coronea cemetery. The location is relatively rural with the nearest residence 
being approximately 120m east of the site boundary.  The area of the site is 
approximately 4 acres.  
  
The Plant is to be constructed as a staged development. Stage 1 of the plant 
will have the hydraulic design capacity to treat wastewater discharges from up 
to 4,700 population equivalent (p.e.), and is to be designed and constructed 
with the construction of Stage 2 in mind.  The design of the plant should be 
such that the capacity can be increased to 9400 p.e. by carrying out Stage 2 
works.   
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:58:37



 

MCW0538Pd001_applicationformv6  Page 28 of 68 

It should be noted that the Design-Build-Operate Contract for the Wastewater 
Treatment Works has not yet reached Tender Stage.  The information given 
below is based on the EIS for Skibbereen Wastewater Treatment Plant, which 
gives the indicative design/layout of the works. 
 
The Stage 1 dry weather flow (DWF) for the plant is 1,081 m3/day based on 
4,700 p.e. contributing 0.23 m3/head/day. This will be doubled to 2,162 m3/day 
for Stage 2. 
 
In order to control water quality parameters in the River Ilen resultant from the 
proposed treated wastewater discharge, the tidal influence is to be taken into 
account.  A tidal holding tank is to be incorporated in the treatment plant to 
ensure that effluent is released only on an ebb tide when the flow in the river 
channel is well above that, which is required to assimilate the proposed 
discharges. 
 
In order to ensure adequate dispersion of the discharged effluent the proposed 
outfall will be located downstream of New Bridge. A tidal holding tank will be 
designed to hold 8 hours of 3 x DWF which for Stage 1 will require 1081m3.  A 
second holding tank would be required as part of Stage 2.  The outfall pipe is to 
be designed to empty the tidal holding tanks (Stage 2 capacity) as well as the 
full capacity of the pumping plant discharging to the treatment works over the 
defined 4 hour discharge period. 
 
 
Skibbereen Wastewater Treatment Plant Processes 
 
The processes at the wastewater treatment plant are designed to produce an 
effluent to satisfy the requirements EC Directive 91/271/EEC concerning Urban 
Wastewater Treatment (SI 491 of 1994 as amended by SI 254 of 2001).  The 
applicable effluent standards as defined in the Directive are shown in Table C1.2 
below. 
 

Table C1.1:  Minimum Effluent Standards based on SI 254 of 2001 

Parameter Conc. 
(mg/l) 

Minimum Percentage 
of Reduction 

Biochemical Oxygen Demand (BOD) 25 70 – 90 

Chemical Oxygen Demand (COD) 125 75 

Suspended Solids 35 90 

 
The indicative design for Skibbereen Wastewater Treatment Plant incorporates 
an aeration plant, which is ideally suited to achieve the levels of efficiency for 
BOD, COD and Suspended Solids removal outlined in the table above.   
 
The EIS for Skibbereen Wastewater Treatment Plant suggests the following 
treatment elements at the plant: - 
 
• Covered inlet works comprising  

- 6mm fine screen with screenings, removal, washing and 
compaction 

- Grit trap with grit removal, washing and compaction 
- Measurement flume 
- Air extraction from the covered spaces and its treatment in 

biological filters to remove foul odours 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:58:37



 

MCW0538Pd001_applicationformv6  Page 29 of 68 

 
• Primary Settlement comprising 

- 2No. 8m diameter radial flow primary settlement tanks 
- Tanks to be covered and the air extracted and treated in 

biological filters for odour removal. 
-  

• Aeration Basin based on a conventional activated sludge process using a 
plug-flow system.  Aeration achieved using fine bubble diffused air system. 

 
• Secondary Settlement / Clarification 
 
• Sludge Thickening, Dewatering & Removal.  Sludge thickened in a covered 

tank and the air extracted and odour removed. 
 
• Tidal Holding and Effluent Discharge 
 
To comply with the EIS the contractor shall provide an odour control system at 
all the potential sources of odour.  It is also intended to surround the treatment 
plant with trees and shrubs, which will cut down on aerosol transmission and so 
further protect the surrounding environment.   
 
When detailed design is available, an air dispersion modelling assessment of 
odour releases from the facility shall be undertaken to ensure that the facility, 
as designed, will meet the odour compliance criteria.  In the event that the 
modelling exercise indicates that compliance will not be achieved under the 
proposed design, a cost-effective abatement strategy will be formulated for the 
facility to ensure the criterion is achieved. The standard laid down should be 
within the confines of the Best Available Technology (BAT) principle. 
 
The sludge produced at the wastewater treatment plant will be thickened and 
dewatered in the sludge treatment process at the site.  This sludge treatment 
involves thickening of the raw sludge to 3% - 4% dry solid content followed by 
dewatering in the dewatering house to a minimum solids content of 16% and a 
maximum solids content of 20%. 
 
To ensure that the discharged effluent is properly dispersed in the receiving 
water body, the effluent will be discharged over a 4-hour period on the ebbing 
tide. Therefore 12 hours flow through the treatment plant will be discharged 
over a 4-hour period twice daily. To enable this, a tidal holding tank is to be 
constructed capable of storing 8 hours of maximum flow through the plant. 
Allowing for short term events where the flow will exceed DWF, such as storm 
water, natural variations in water usage etc., the maximum daily flow through 
the treatment plant is taken to be 3 x DWF. 
 
The tidal holding tank will be emptied during the 4 hour discharge period by a 
400mm∅ outfall pipe which will run in a northerly direction across the Deelish 
Road to the River Ilen, a distance of approximately 170m.  It is proposed to 
locate this pipeline along an existing fenceline to minimise the impact on the 
agricultural land.  The point of discharge will be mid channel to ensure that it is 
under the water level at all times.  
 
Long term monitoring of the Ilen River and the final effluent from the treatment 
plant will be undertaken to determine compliance or otherwise with the quality 
objectives set for the scheme. 
 
In the indicative design, virtually all of the works in the plant will be at or below 
ground level and will, therefore, not significantly intrude on the skyline. The 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:58:37



 

MCW0538Pd001_applicationformv6  Page 30 of 68 

control building and inlet works building in the plant will be single storey.  They 
will be residential or agricultural in scale and character and visually unobtrusive.  
The sludge dewatering building is agricultural in scale and is the largest building 
on the site.  The cladding and colouring of this building will be appropriate to 
the area so as to minimise visual impacts. 
 
Various other mitigation measures are recommended in the EIS including: 
 
• Additional shrub and small tree planting will be carried out inside the 

proposed plant where necessary to break up any straight or geometrical 
lines which might be eye catching.  Surplus excavated material should be 
mounded around the perimeter of the site to form irregular banks that will 
give additional screening; 

• The entrance to the proposed plant should be located between the two 
entrances to the cemetery as it is on the indicative design, to minimise the 
view into the plant from the two central pathways through the cemetery; 

• The materials proposed for the control house and the dewatering house will 
not be obtrusive.  The buildings should be clustered informally rather than 
linear to resemble a traditional agricultural complex; 

• Care will be taken to avoid any reflective surfaces throughout the plant.  
Lighting should be low level down lighters with columns finished in matt 
black; 

• The design considered is indicative only and the final design should comply 
with the Cork Rural Design guide. 

 
 

C.1.1 Stormwater Overflows 

 

As part of the Skibbereen Sewerage Scheme, Collection System contract, 
pumping stations are under construction at the following locations: - 
 

• Main Pumping Station at The Marsh 
• Coronea Pumping Station, Coronea 

 
Both pumping stations include storm water overflows, which comprise storm 
holding tanks, overflow screens, submersible storm pumps pumping to the 
storm holding tanks and overflow pipes discharging to the River Ilen.   
 
The overflows, which are under construction as part of the Skibbereen Sewerage 
Scheme, Collection System contract, were designed in accordance with the 
following guidelines: 
 

• Urban Wastewater Treatment Directive (91/271/EEC) 
Procedures and Criteria in Relation to Storm Water Overflows 

 
• Foundation for Water Research: Urban Pollution Management 

Guide to the Design of Combined Sewer Overflow Structures (FR0488 - 
November 1994) 

 
In accordance with the UWWT Directive, the storm water overflow from the Main 
Pumping Station is classified as an overflow of low significance.   
 
A dilution factor of greater than 17 is obtainable, therefore in accordance with the 
UWWT Directive, no storage is required at the overflow.  However, to achieve 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:58:37



 

MCW0538Pd001_applicationformv6  Page 31 of 68 

good solids separation and to cater for the effects of the first foul flush in a storm 
event, storage of 10 DWF (Future) for 1 hour is provided.  
 
The Main Pumping Station storm water overflow discharges to the River Ilen 
upstream of a stretch of river, which is used by Skibbereen Rowing Club.  The 
river can therefore be classified as a moderate amenity in accordance with the 
UPM guidelines.  For this reason, 6mm screening will be provided at the storm 
water overflow from the Main Pumping Station.  Based on general rainfall data 
and similar studies, it is estimated that the number of spills per year will be in the 